TN YOSHIMURA

STEP KIT
ATvTF vk “X-TREAD”

Instruction Manual ExikiiBE

“X-TREAD”
[ Parts No. 559-266-V000 ]

Applicable model #iSETE

Specifications %

S3RYTAVAL - FIVIHR  EMBRAL
KT 3 EM(STDL)

KAWASAKI
Position 1(#£32) 60mm BACK 30mm UP
“Z650RS” ER650|\/|(22-) Position 2 70mm BACK 42.5mm UP
Position 3 80mm BACK 55mm UP

Usage notes ERALEODTXE

Safety precautions & EDTEE

Be sure to read this manual carefully before starting the installation.

Yoshimura Japan will not bear any responsibility for any losses caused by improper use or installation of this product.
This manual must be retained until the product is scrapped.

The installation of this product is required pivot shaft removal. Secure the vehicle with extreme caution.
CEARICR T RRRGAEEBRATEEN,
AEBOBROFERACLRYMFICE>TELLBEEFC DLW TR EHEI—UZDEEEZEVEE A,

COREGRBAEE. FERDPBEESINLSIETHEEICREL TS,

AEUROBYHFICRERYM Y IFERYNTRERHYET  EEOEEISIE+HISEREL TS,

/\\ WARNING %  sescmxsstoR@sys.

Products installation must be proceeded with appropriate qualification or knowledge.
Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

o BEOMYMITIXELLZER. MBMEEFT HAMNTOTEELY,
o MYUMFIFORBIEIHRBAZTFE(EY—ERIZ AT ILICEBDOAE. EEICR->TZEL,

RILROFYMEH—ERT =27 ILIZHWNRE ML TRESOH A TLTIIESLY,

o ETHICEFTVCAELRENERENRELLGRE, ELICERMZREMGHICEIESE ., ETEHRIEL TS,

About aluminum ZJLSHGIZDUVT

Set contents £YFAE

AEGDTILIDFERBTILIAMLUECTIToTEY, PLIEAROKRAICHEREZRBELERIATVSLDTY,
TILRAREIE5~252902(0.005~0.025mm) F2DED 1=, EMPEFICLYVILN—DTILIHABRN T T AEREICEEFIHYFE A,
FILRAMZEHERITHATARHSRHLT S, OV OHEDEVIZLYBOBRENSHYET,

BOMR. R KB BRENERICEY. Bt . R RE. EEEINTHIENHYET,

TILIAMLEORFE L. BENRFTOAEA (BBIERBD) AHIEELDHYET .

ERITOVTRTZILIADOHEE E#FTOALEN 0, FL—L-RIEDFRITEYFERADTEFHI T RSN,

XEOHMRADBAFF IV BERNBETT,

No. Part No. Description F2% QTY. No. Part No. Description f&% QTY.
1 559-196-V110 t=17 b-b TYPE-1 LH (QRI-F {1 &) X 1 26 V-SH008-015 F 4 v 7RI b M8X15 6
2 559-196-V210 t-17 L=t TYPE-1 RH % 1 27 V-SH008-020 F v 7RI b M8X20 2
3 V-004-SP156YGL 2Ty TTL—bL¥ 1 28 V-LH006-020 A—~v F¥F vy 7RI b MEX20 2
4 V-004-SP156YGR 2Ty 77— R X 1 29 V-BH006-010 R F vy 7RIk MEX10 4
5 V-004-BS164BKL R—Z7L— kL 1 30 V-BH008-020 R F vy 7RIk M8X20 2
6 V-004-BS164BKR NR—Z7L—FR 1 31 V-BH008-035 RRE >V F vy 7RIk MBX35 2
7 V-004-BS126BKW A=Y 1 32 V-BT005-008 AR R M5X8 1
8 V-004-BS126BKY 7547y bR 1 33 V-BT006-025 ARk MEX25 1
9 V-004-BS126BKZ R—Z27L—hR3 1 34 V-BT008-040 AR~ M8X40 2
10 V-004-CPS675YG 27k RZILSCPE5-75 ¥ 1 35 V-SD006L-045 L% ¥M6X45 1
11 | V-004-BPSS165YG 7L —F & IILSSBP165 X 1 36 V-NT005 Fv b M5 1
12 V-004-CR180BK ¥ 7 Ay K180 1 37 V-NT006S SER S b M6 2
13 V-004-BR016 Ay R7&74%—M6-8 1 38 V-NT006SL SHARILF v b M6 1
14 V-R04-FP101YG ATy TN— K 2 39 V-NTL0062 Av2s+y k2M6 1
15 V-004-FP002 RFyTN—Tv RFvy 7 2 40 V-SW008C RTYY T Ty v — M8 2
16 V-004-FPO03BK AL IS —AL 2 41 V-004-LE001 ny RT> KedaR 2
17 V-004-FP004 NI T /N— 2 42 V-007-BS011 PULLRX A v F X T —¢16 1
18 V-KL081006GD ZR—H— 55— t8GD 10X6 1 43 V-007-BS007 Ug—v27Y 40 1
19 V-KL251506S ANR—H— 55 —S 15X6°125 1 44 (¥ IEZB &) KAWASAKI 7L+ M8 % 30 2
20 V-KL152408YG N—=2H7—15 % 2 45 (FEIEZR&R) KAWASAKI 7L k M10 X 20 1
21 V-KL054408BK ZR—=Y— 1T — 44X8-15 1 46 (M IEER5R) LN—av7 1
22 V-004-SK1001BK 2T v 7 H 7 — ¢20t10-M8 2 47 (FEIEZR ) TILZA  F 1
23 V-SH005-010 ¥+ v 7RIL b M5X10 1 48 (FEIEBRSR) Fv b 1
24 V-BH005-035 R F vy 7RIk M5X35 1 49 (FEIEZR&R) Fv b 1
25 V-SH006-050 F vy 7RIk MEX50 1 50 (M IEER5R) TVRR—=T &= 1

X-TREAD Z650RS 220908 TK 1/2




Installation mYHHTAE

RIGHT 2 26 37 43 50 30 =8 &/ 27 9
30 =

“in

38 1|1 (28) l@/@ (3)

=

—— -G 1o
46 49 35 ¥ m‘- o9
BACEAS (19 37 [a1 18 (3
O: Apply thread locking fluid O: Apply grease  Torque list [N-m] LEFT
FOAEH LD FIE A Eig gl M5 M6 M8 M10
;No.14, 16, 28, 31, 33, and 34 ;No.41 5.0 10.0 22.0 34.0
@ Follow Genuine Service Manual to remove stock rear sets. D MERTFYTORYANLITH—ERTZaT7ILESELT
@ Apply thread locking fluid and grease as shown on the figure. T RARRIENIRESRLEREMYMTET
® Put brake switch into switch bracket (42) and hook it to bolt (24). @ L —FRAYFFRAAYFRAT—(42)IZIZHRAH .
@ Attach rear sets and tighten bolts and nuts according to the REWBIDRILE2A)IZF 28T TTEALESLY,
torque list. @ RTYTN—= REL ARENN—ERHDOMEICEDE
® Keep enough clearance between rear sets and other FY o AL IUHRERICTHLAVMIE TTEALZSLY,
components. @ TL—FRAYFORBEFTV. IL—FS50TDENTE
® Check all moving parts works correctly before riding. LT ALY,
@ Adjust stock brake switch and confirm the brake lightturns on. & K& DERILE-ATBROTHAENIE, BEOTESH
Retighten all bolts and nuts before riding. B|OCLERERLIEBROL TS,
® ZR#®B.RUETHICELTAR-EHEO -AELT

&L,

- After installing this product, it may be necessary to remove the base plate L (5) when removing and installing exhaust system.
- REFOEEIZEY, RIT—DBRBEREICAR—RTL—FLG)DENLABELLIIEELNHYET,

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling ;ggzm;g:{gﬁ iigv?;-]mca:;iyl;tii;-gun

dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or  kanagawa-pref. 243-0303 Japan
loss caused through using this product. (BR)ADLFDwNy

T243-0303 %R % R HE )| EThiE6748
HREICFEEOHIEEERYMTRUERZSLEL, B IDLTOv/RVETITHERCEIL, spuabe: e,
H., ARUGOFEFRAICERT 2EFICOVTREHEIZTOEEFZ—YAVWEEA, hitps:/mww.yoshimura-jp.com/contact/inquiry [E]en=

X-TREAD Z650RS 220908 TK 2/2



